TEST REPORT

Report No.:WF2010-0609 Date: June 02,2010
Applicant name :  All Print Supplies Ltd.
Applicant address : 7b Fairlie Road, Slough, Berkshire SL1 4PY, UK
Contact person :
Sample Description :  One piece of submitted sample stated to be

Sample ID —

Item name V-FLAT 320

Colour GREY/WHITE
Date Received : June 01,2010
Test Period : June 01,2010
Test Details ¢ Refer to the test details requested by the applicant on next page(s).
Approved by Verified by Compose
Pronounce

The results shown in this report refer only to sample(s) tested unless otherwise stated
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TEST REPORT

Report No.:WF2010-0609 Date: June 02,2010

Test details requested by the applicant :
Burning behaviour(Method :GB/T 17591-2006)

Test items M——m ]ts Results

Warp & 72 mm

Damaged length Weft <200 mny 7

: ] Warp - 94s

Afterflame time Weft <l15s 10.1s
. Warp Os
Afterglow time Weft <15s 0s

Comment Pass
Appendix

*kkkk End OfReport ok ok

Pronounce
The results shown in this report refer only to sample(s) tested unless otherwise stated
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